Cylinder Barrel

Picture Number

Part Number

Description

Per

Model Name

1

68-0158

Collet 4 All

2

68-0166

Valve Spring  top collar 4 All

3

68-0805

Inner Valve Spring 4 All

4

68-0930

Valve Spring (Outer) 4 All

5

68-0809

Valve guide 4 All

6

68-0661

Inlet valve 2 All (Not Royal Star)

6

68-0665

Inlet valve 2 Royal Star

7

19-7108

Carburetter ‘O’ Ring 2 All

8

68-0827

Head gasket 1 All (Not Royal Star)

8

68-0828

Head gasket, copper 1 Royal Star

9

65-1417

Gasket, carb 1 1/16 2 Lightning, Spitfire & Firebird

10

70-7821

Manifold gasket 2 Lightning, Spitfire & Firebird

11

70-7823

Cylinder base gasket 1 All

12

68-0018

Stud 5/16 x 1 27/64 4 Lightning, Spitfire & Firebird

13

42-4476

3/8 CEI Nyloc nut 4 Lightning, Spitfire & Firebird

14

68-0367

Pushrod, Exhuast 2 Royal Star

14

68-0372

Pushrod, Exhuast 2 All (Not Royal Star)

15

68-0163

Circlip, cam follower 4 All

16

68-0362

Tappet 4 All

17

68-0365

Pushrod, inlet 2 Royal Star

17

68-0370

Push rod, inlet 6 3/8 2 All (Not Royal Star)

18

42-2699

Shield 4 Firebird

19

42-2701

Screw 8 Firebird

20

02-0220

Bolt, 1/4 x 7/16 2 Firebird

21

02-1462

Spring washer, 1/4 2 Firebird

22

68-2772

Exhuast  pipe tie bar 1 Firebird

23

82-8418/20

Exhaust Pipe (Right Hand) 1 Firebird

24

82-8418/20

Exhaust Pipe (Left Hand) 1 Firebird

25

68-2802

High level Exhuast  pipe bracket 2 Firebird

26

24-8784

Spring washer, 5/16 2 Firebird

27

24-7148

Bolt 2 Firebird

28

68-2789/91

Exhaust Pipe (Right Hand) 1 All (Not Firebird)

29

68-2794

Exhuast  pipe tie bar 1 All (Not Firebird)

30

02-1462

Spring washer, 1/4 2 All (Not Firebird)

31

02-0220

Bolt, 1/4 x 7/16 2 All (Not Firebird)

32

21-6187

Screw 1 1/4 2 All

33

29-0541

Washer 2 All

34

68-0886

Cylinder Barrel 1 All (Not Royal Star)

34

68-0888

Cylinder Barrel 1 Royal Star

35

68-2789/91

Exhaust Pipe (Left Hand) 1 All (Not Firebird)

36

68-0663

Exhuast  valve 2 All (Not Royal Star)

36

68-0662

Exhuast  valve 2 Royal Star

37

68-0931

Valve Spring cup 4 All

38

19-7625

Plug cap, black 2 All

39

19-7616

Spark plug 2 Thunderbird & Rocket

39

19-7606

Spark Plug 2 Lightning, Spitfire & Firebird

40

66-0102

Washer 2 All

41

21-5102

1/4 nut 2 All

42

42-2848

Finned Exhuast clamp 2 All
Show sidebar

No products were found matching your selection, but we still might be able to help! Give us a call on 01986 894798 or email spares@draganfly.co.uk